
 

1

2
3

4
5

6

7

8

9

9

10

11

12

13

14

15

16

17

18

19
19

20

21

22

P200TXE E60100.01300

03/2018

Stabilizer ram - rigid-1



P200TXE E6 0100.01300

03/2018

Stabilizer ram - rigid-1

1 B-W401-66-00 1 Bushing
2 B-W140-33-00 1 Limit switch bracket
3 B-W700-01-12 1 Load holding valve 
4 B-W940-01-54 6 Ø6 - A2 70Washer-SCHNORR
5 B-W910-01-48 1 M6X45 UNI 5931 A2 70Screw-TCEI

6 B-W500-10-00 1 Stabilizer ram 
7 B-W720-00-11 1 Seal kit firm
8 B-W910-01-45 2 M10X50 UNI 5931 A2 70Screw-TCEI
9 B-W940-01-04 4 10.5x20x2 UNI 6592 A2Washer
10 B-W140-20-00 2 Cylinder bracket 

11 B-W940-00-12 2 M10 UNI 7473 A2-70Nut
12 B-W140-21-00 1 Support control
13 B-W140-35-00 1 Holding ring
14 B-W910-05-11 2 M4 5927 4x5 ZnSet screw
15 B-W910-06-23 4 M10x30 UNI 5933 A2Screw-TSPEI

16 B-W080-02-00 1 Stabilizer plate reception
17 B-W401-65-00 1 Flat feet stabilizer
18 B-W910-01-09 1 M4X25 UNI 5739 A2 70Screw-TCEI
19 B-W940-01-34 2 D.4 UNI 6592 A2 70Washer
20 B-W940-00-14 1 M4 UNI 7473Nut

21 B-W400-77-00 1 Sliding beam mount
22 B-W940-11-08 1 CO62Pressure spring

Description DimensionNo. Qty.Spare part


